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SECTION 1.

Test Performed

GENERAL INFORMATION

Original: September 24, 2014

EUT Received

August 11, 2014

Date of Test

From August 25 2014 to September 12, 2014

Standard Applied

FCC Part15 C §15.247

Test methods

FCC Public Notice DA 00-705
ANSI C63.4-2003

Deviation from Standard(s)

None

Qualifications of Testing Laboratory

Accreditation Scope Lab. Code Remarks
VLAC EMC Testing VLAC-008-3 JAPAN
BSMI EMC Testing SL2-IN-E-6009 TAIWAN
Filing
VCCI EMC Testing A-0127 JAPAN
FCC EMC Testing Designation Number : JPO009 USA
IC EMC Testing 2042S-1, 2042S-2, 2042S-3, 2042S-4 | Canada
CB-Scheme EMC Testing TL223 IECEE
SAUDI ARABIA EMC Testing N/A
Abbreviations
EUT . Equipment Under Test DoC . Declaration of Conformity
AMN ' Artificial Mains Network ISN i Impedance Stabilization Network
LISN i Line Impedance Stabilization Network Q-P ' Quasi-peak
AMP : Amplifier AVG . Average
ATT | Attenuator PK | Peak
ANT | Antenna Cal . Calibration
BBA i Broadband Antenna N/A i Not applicable or Not available
DIP i Dipole Antenna LCD i Liquid-Crystal Display
AE . Associated Equipment HDMI | High-Definition Multimedia Interface
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Original: September 24, 2014

SECTION 2. SUMMARY OF TEST RESULTS

Test Item Specification Results Detail

20 dB Bandwidth FCC Part15C §15.247 (a) (1) N/A Section 9.1
Maximum Peak Output Power FCC Part15C §15.247 (b) (1) PASS Section 9.2
Carrier Frequency Separation FCC Part15C §15.247 (a) (1) PASS Section 9.3
Number of Hopping Frequency FCC Part15C §15.247 (a) (1) (iii) PASS Section 9.4
Time of occupancy FCC Part15C §15.247 (a) (1) (iii) PASS Section 9.5
Radiated Spurious Emissions and | g0 paiq5c §15.209, §15.205 PASS | Section 9.6

Restrict Band edge

oand Edge of Authorized Freauency | oG part1sC §15.247 (d) PASS | Section 9.7
Spurious RF Conducted Emissions FCC Part15C §15.247 (d) PASS Section 9.8
AC Conducted Emissions FCC Part15C §15.207 PASS Section 9.9

Limitation on Results

The test result of this report is effective equipment under test itself and under the test configuration

described on the report.

This test report does not assure that whether the test result taken in other testing laboratory is compatible or
reproducible to the test result on this report or not.

© Intertek Japan K.K.
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SECTION 3. EQUIPMENT UNDER TEST

The equipment under test (EUT) consisted of the following apparatus.

3.1 System Configuration

Original: September 24, 2014

Symbol | Item Model No. | Serial No. Manufacturer
A -?'F: XNDSI(CB)E-ICLER NX-5800-K | No.24 (for Radiated testing) JVC KENWOOD
with Bluetooth NX-5800-F | No.27 (for ANT Port Conductive testing) | Corporation

Rated Power : DC 13.6 V +/- 15 %, 13.0 A Maximum

Supplied Power : DC 13.6 V

Condition of Equipment

Prototype

Type

Mobile type

Suppression Devices

No Modifications by the laboratory were made to the device

3.2 Port(s)/Connector(s)

Port Name Connector Type Connector Pin Remarks
ACC D-sub 25 pin
External Speaker 3.5¢ 2 pin
RF Antenna M 2 pin
Microphone RJ-45 8 pin
GPS Antenna SMA 2 pin
Ignition sense Original 2 pin
3.3 Highest Frequency Generated / Used
Operating Frequency Board Name Remarks

512 MHz

TXRX UNIT

4960 MHz

Bluetooth UNIT

3.4 Over View of EUT

Access method

Bluetooth Version 3.0

Rated Output Power

2.5 mW

Frequency Range of Operating

2402 — 2480 MHz

Number of Channels

79 ch, 1 MHz step

Modulation Method

FHSS ( GFSK, m/4DQPSK, 8DPSK)

Antenna Type and Gain

Integrated Printed PCB Antenna, 1.69 dBi

Antenna Connector

None

© Intertek Japan K.K.
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SECTION 4. SUPPORT EQUIPMENT

The EUT was supported by the following equipment during the test.

Original: September 24, 2014

Symbol | Item Model No. Serial No. Manufacturer | FCC ID
No.24 (for Radiated Ve
REMOTE CONTROL testing)
B | HEAD KCH-19 No.27 (for ANT Port | KENWOOD 1 N/A
X . Corporation
Conductive testing)
SECURE {\(192;“2”4 )(for Radiated NG
C CRYPTOGRAPHIC KWD-AE30 9 KENWOOD N/A
No.27 (for ANT Port )
MODULE X . Corporation
Conductive testing)
JvC
D External Speaker KES-3 No.1 KENWOOD N/A
Corporation
Microphone with VG
E KMC-36 CGI-51327 KENWOOD N/A
12-Keypad )
Corporation
JvC
F Dummy Load SK-50 None KENWOOD N/A
Corporation
JvC
G GPS Antenna KRA-40 N/A KENWOOD N/A
Corporation
H DC Power Supply (1) | PAB 25-1TR 28020014 KIKUSUI N/A
I DC Power Supply (2) | PMC35-3A LEOO0716 KIKUSUI N/A
Supplied Power:
H, I AC 100V, 50 Hz
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SECTION 5. USED CABLE(S)

The following cable(s) was used for the test.

No. | Name I(_rﬁr;gth Shield ?:/lg:ﬁ:ector Ferrite Core
1 Speaker cable 2.90 No No
2 Mic. Cable 0.55 No No
3 Ignition sense cable 0.12 No No
4 KCT-46 (Ignition sense cable) 3.10 No No
5 GPS Antenna cable 2.00 No No
6 ACC cable 1.80 Yes Yes
7 DC cable 0.25 No No
8 DC cable 3.40 No No
9 Power cable for DC Power Supply 2.00 No No
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SECTION 6. TEST CONFIGURATION

* T EUT
M : Ferrite core
[ ]: Joint
E
2
B
A *
1==="1
D . C G
| J— |
F 3
7
6
1 [] 5
[]
4
8
Open Open
Horl
9
AC 100 V
50 Hz

The symbols and numbers assigned to the equipment and cables on this diagram correspond to the ones in
Sections 3 to 5.
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SECTION 7. OPERATING CONDITION

The test was carried out under the following mode.

Test program used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

7.1 Test Channel
In accordance with Section 15.31 (m), all test items was conducted in the following three channels:

Test Channel Frequency [MHZz]
Low 2402
Middle 2441
High 2480

7.2 Test modes
Test Item Operating modes
Hopping OFF
DH1, DH3, DH5
2-DH1, 2-DH3, 2-DH5
3-DH1, 3-DH3, 3-DH5
Hopping ON
DH5, 2-DH5, 3-DH5
Hopping ON
DH5, 2-DH5, 3-DH5
Hopping OFF
DH1, DH3, DH5
2-DH1, 2-DH3, 2-DH5
3-DH1, 3-DH3, 3-DH5
Radiated Spurious Emissions and Hopping OFF
Restrict Band edge DH5, 2-DH5, 3-DH5

Hopping OFF/ON
DH5, 2-DH5, 3-DH5

Hopping ON

DH5, 2-DH5, 3-DH5
Hopping ON

DH5, 2-DH5, 3-DH5
Note: The Test modes were configured in typical fashion as a customer would normally use it.

Maximum Peak Output Power

Carrier Frequency Separation

Number of Hopping Frequency

Time of occupancy

Band Edge of Authorized Frequency Band

Spurious RF Conducted Emissions

AC Conducted Emissions
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SECTION 8.  UNCERTAINTY

The following uncertainty represents the expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k = 2.

Traceability to national standard in Sl units is ensured with these values.

Compliance with the limits in this standard are determined without in consideration of the measurement
uncertainty of the measurement instrumentation.

8.1 Emission tests

Test items | U [k = 2] Ueispr
Radiated Spurious Emissions at 3m

30 MHz — 1000 MHz +/- 3.96 dB 6.3 dB
Above 1 GHz +/-4.46 dB 5.2dB
AC Conducted Emissions

150 kHz — 30 MHz +/- 1.54 dB 3.4dB

The above expanded instrumentation uncertainty, U,.p, is estimated in accordance with CISPR 16-4-2:2011.

8.2 RF Conducted tests

Test Items U [k =2]
Bandwidth +/-1.42 %
Conducted Emissions +/- 1.82 dB
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SECTION 9. TEST DATA

9.1 20 dB Bandwidth

Original: September 24, 2014

Regulations

FCC Part15C §15.247 (a) (1)

Test Method/Guide

FCC Public Notice DA 00-705

Test Procedure

1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the test instrument for the following setting:
> 1 % of the 20 dB bandwidth

RBW

VBW

Span
Detector
Sweep Time
Trace mode

>3 x RBW
approximately 3 times the 20 dB bandwidth
Peak
Auto
Max Hold

3. Allow trace to fully stabilize.

4. Use “Occupied Bandwidth Measurement” function to measure the 20 dB bandwidth.

Test Result

Location Matsuda No.4 Test Site
Test date Sep. 05, 2014
Temperature 23.2 [degree C]

Humidity variation

46.0 [%]

Test Engineer

Shiro Kobayashi

Operating modes Fr?&mezr]]cy Meas[u,\;lile]VaIue
2402 0.956
DH5 2441 0.956
2480 0.956
2402 1.341
2-DH5 2441 1.343
2480 1.342
2402 1.330
3-DH5 2441 1.333
2480 1.335

Spectrum Plots
See ANNEX A.1.
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9.2 Maximum Peak Output Power

Regulations FCC Part15C §15.247 (b) (1)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure
1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the test instrument for the following setting:

RBW : > 1 % of the 20 dB bandwidth

VBW : >3 x RBW

Span : approximately 5 times the 20 dB bandwidth
Detector : Peak

Sweep Time : Auto

Trace mode Max Hold

-Note: The value of the “20 dB bandwidth”, from the result of section 9.1.
3. Allow trace to fully stabilize.
Use the peak search function to measure the peak of the emission.
Measurement data correction;
Measured Value [dBm] = Reading [dBm] + Factor [dB]
*Factor = Cable Loss [dB] + Attenuator [dB]
Margin [dB] = Limit [dBm] - Measured Value [dBm]
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Test Result
Location Matsuda No.4 Test Site
Test date Sep. 05, 08, 2014
Temperature 23.2, 23.8 [degree C]
Humidity variation 46.0, 47.0 [%]
Test Engineer Shiro Kobayashi
Operating Freq. Reading Factor M?z:lﬂged Limit Margin
modes [MHZz] [dBm] [dBm] [dBm] [MW] [dBm] [dB]
2402 -21.67 20.57 -1.10 22.07
DHA1 2441 -21.50 20.57 -0.93 21.90
2480 -21.04 20.58 -0.46 21.43
2402 -21.67 20.57 -1.10 22.07
DH3 2441 -21.53 20.57 -0.95 21.92
2480 -21.05 20.58 -0.47 21.44
2402 -21.68 20.57 -1.11 22.07
DH5 2441 -21.54 20.57 -0.96 21.93
2480 -21.06 20.58 -0.48 21.45
2402 -21.09 20.57 -0.51 21.48
2-DH1 2441 -20.90 20.57 -0.32 21.29
2480 -20.46 20.58 0.12 20.85
2402 -21.08 20.57 -0.51 21.48
2-DH3 2441 -20.93 20.57 -0.36 125 20.97 21.33
2480 -20.46 20.58 0.12 20.85
2402 -21.10 20.57 -0.53 21.50
2-DH5 2441 -20.91 20.57 -0.33 21.30
2480 -20.46 20.58 0.12 20.85
2402 -20.42 20.57 0.15 20.82
3-DH1 2441 -20.26 20.57 0.32 20.65
2480 -19.83 20.58 0.75 20.22
2402 -20.44 20.57 0.13 20.84
3-DH3 2441 -20.29 20.57 0.29 20.68
2480 -19.82 20.58 0.76 20.21
2402 -20.43 20.57 0.14 20.83
3-DH5 2441 -20.27 20.57 0.31 20.66
2480 -19.82 20.58 0.76 20.21

Spectrum Plots
See ANNEX A.2
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9.3 Carrier Frequency Separation

Regulations FCC Part15C §15.247 (a) (1)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure
1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the test instrument for the following setting:

RBW : >1 % of the span

VBW : >3 x RBW

Span : Including emission band
Detector : Peak

Sweep Time : Auto

Trace mode : Max Hold

3. Allow trace to fully stabilize.
Use delta marker function to measure the separation between the two channels.

Test Result

Location Matsuda No.4 Test Site

Test date Sep. 08, 2014

Temperature 23.8 [degree C]

Humidity variation 47.0 [%0]

Test Engineer Shiro Kobayashi

Operating modes FrT&l:_'ezr}cy Meas[u,\;|e_|dZ]Value [If\;mlzt]
2402 1.000 > 0.633

DH5 2441 1.000 > 0.633
2480 1.000 > 0.633
2402 1.000 >0.891

2-DH5 2441 1.000 >0.891
2480 1.000 >0.891
2402 1.000 >0.885

3-DH5 2441 1.000 > (0.886
2480 1.000 > 0.885

Note: Limits were applied to two-thirds of 20 dB bandwidth.
The value of the “20 dB bandwidth”, from the result of section 9.1.

Spectrum Plots
See ANNEX A.3
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9.4 Number of Hopping Frequency

Original: September 24, 2014

Regulations FCC Part15C §15.247 (a) (1) (iii)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure

1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the test instrument for the following setting:

RBW > 1% of the span
VBW >3 x RBW
Span Including emission band
Detector Peak
Sweep Time Auto
Trace mode Max Hold
3. Allow trace to fully stabilize.
Count the peaks.
Test Result
Location Matsuda No.4 Test Site
Test date Sep. 08, 2014
Temperature 23.8 [degree C]
Humidity variation 47.0 [%]
Test Engineer Shiro Kobayashi
Operating modes | Measured Value Limit
DH5 79
2-DH5 79 215
3-DH5 79
Spectrum Plots
See ANNEX A4
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9.5 Time of Occupancy
Regulations FCC Part15C §15.247 (a) (1) (iii)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure
1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the test instrument for the following setting:

RBW : 1 MHz

VBW : 3 MHz

Span : 0 Hz

Detector : Peak

Sweep Time : As necessary to capture the entire dwell time per hopping channel
Trace mode : Single, Use Video Trigger

Use delta marker function to measure the transmit time as per hop.

By the following method, calculated time of occupancy;

(1). Number of hops per sec
=1600/ 1 time slots / 1 [sec]. * 1 time slots : 2 for DH1 packet
4 for DH3 packet
6 for DH5 packet
(2) Number of hops per sec in each channel
= Number of hops per sec / number of hopping channel.

(3) Specified periods [sec]
= 0.4 [sec] x number of hopping channels.

(4) Number of hops per specified periods in each channel
= Number of hops per sec in each channel x Specified periods [sec].

(5) Time of occupancy [ms]
= Number of hops per specified periods in each channel x the transmit time as per hop [ms].
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Original: September 24, 2014

Test Result

Test date Sep. 08, 2014
Location Matsuda No.4 Test Site
Temperature 23.8 [degree C]
Humidity variation 47.0 [%]

Test Engineer Shiro Kobayashi

Number of hops — .
Transmit Time Time of L
. per channel Limit
Operating modes 4 o per Hop Occupancy
in specified [ms] [ms] [ms]
period
DH1 320.00 0.3989 127.65
DH3 160.00 1.6550 264.80
DH5 106.67 2.9030 309.65
2-DH1 320.00 0.3131 100.19
2-DH3 160.00 0.9371 149.94 400.00
2-DH5 106.67 1.5610 166.51
3-DH1 320.00 0.2777 88.86
3-DH3 160.00 0.6938 111.01
3-DH5 106.67 1.1090 118.29
Spectrum Chart
See ANNEXA.5
© Intertek Japan K.K. Page 17 of 65 FJP-TEOQ29 / Effective Date: 23 Jul 2010




Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

9.6 Radiated Spurious Emissions and Band Edge of Restrict Band

Regulations FCC Part15C §15.209, §15.205

Test Method/Guide ANSI C63.4-2003

Test Procedure

1. The EUT and test instrument were set up as shown on section 10.3.

2. The measurement antenna was placed at a distance of 3 m from the EUT.

4. The turntable azimuth (EUT direction) and antenna height are adjusted the position so that
maximum field strength is obtained for each frequency spectrum to be measured.
The equipment and cables are arranged or manipulated within the range of the test standard in
the above condition. At least six highest spectrums are measured by the test receiver (below 1 GHz)
and spectrum analyzer (above 1 GHz).

5. Adjust the test instrument for the following setting:

Frequency Instruments Detector RBW VBW Remarks
30 — 1000 MHz CISPR Receiver QP 120 kHz N/A -
1 MHz for Peak
Above 1000 MHz | Spectrum Analyzer | Peak 1 MHz
10 Hz for Average

6. Measurement data correction;
Emission Level [dBuV/m] = Reading [dBuV] + Factor [dB/m]
Margin [dB] = Limit [dBuV/m] — Emission Level [dBuV/m]

* Factor = Antenna Factor + Amplifier gain + Cable loss + Attenuator (+ Filter)

Note: Did not carried out the fainal measurement about frequency range of 9 kHz to 30 MHz,
because result of pre-check in shield room, spurious emissions was not detected.
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Test Result

Operating mode DH5, 2402 MHz

Location Matsuda No.4 Test Site

30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 25, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 23.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 68.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No. [I,:vrleHc;] Detector [-dBuV] [I?jaé:/trt])qa [d-BuV/m] [dll?:iun\1/i/tm] | [dB]
Hori Vert Hori Vert Hori Vert

1 44 .16 QP - 32.6 -7.9 - 247 40.0 - 15.3
2 97.92 QP - 35.3 -11.4 - 23.9 43.5 - 19.6
3 136.32 QP 30.6 33.6 =71 23.5 26.5 43.5 20.0 17.0
4 193.92 QP 31.2 315 -8.5 22.7 l 23.0 43.5 20.8 20.5
5 205.44 QP 32.6 33.2 -8.7 23.9 245 - 43.5 19.6 19.0
6 224.64 QP 36.3 35.3 -7.9 28.4 27.4 46.0 17.6 18.6
7 288.00 QP 39.7 33.1 -5.4 34.3 27.7 46.0 1.7 18.3
8 595.20 QP 26.6 24.0 3.3 29.9 27.3 46.0 16.1 18.7
9 633.60 QP 27.4 24.2 4.2 31.6 28.4 46.0 14.4 17.6
10 940.80 QP 21.7 20.8 9.1 30.8 v 29.9 46.0 15.2 16.1
11 1056.00 PEK 371 371 -4.0 331 33.1 . 74.0 40.9 40.9
12 1056.00 AVG 27.6 27.3 -4.0 23.6 23.3 54.0 30.4 30.7

13* | 2376.75 PEK 48.2 47.3 3.7 51.9 51.0 74.0 221 23.0

14 * | 2376.75 AVG 28.8 28.8 3.7 32.5 32.5 54.0 21.5 21.5
15 4801.20 PEK 38.4 40.8 7.7 461 48.5 74.0 27.9 25.5
16 4801.20 AVG 311 34.4 7.7 38.8 v 421 54.0 15.2 11.9
17 4804.00 PEK 35.7 35.9 7.7 43.4 43.6 - 74.0 30.6 30.4
18 4804.00 AVG 26.0 25.9 7.7 33.7 33.6 54.0 20.3 20.4
19 5601.40 PEK 37.2 38.1 9.2 46.4 47.3 74.0 27.6 26.7
20 5601.40 AVG 28.0 29.5 9.2 37.2 38.7 54.0 16.8 15.3
21 6401.60 PEK 38.3 39.6 9.8 48.1 49.4 74.0 25.9 24.6
22 6401.60 AVG 30.1 32.2 9.8 39.9 v 42.0 54.0 141 12.0
23 7206.00 PEK 35.1 35.4 12.6 47.7 48.0 . 74.0 26.3 26.0
24 7206.00 AVG 25.7 25.7 12.6 38.3 38.3 54.0 15.7 15.7
25 9608.00 PEK 33.6 34.2 171 50.7 51.3 74.0 23.3 22.7
26 9608.00 AVG 24.5 24.6 171 41.6 41.7 54.0 12.4 12.3

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode DH5, 2441 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 25, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 23.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 68.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No. [I,:vrleHc;] Detector [-dBuV] [I?jaé:/trt])qa [d-BuV/m] [dll?:iun\1/i/tm] | [dB]
Hori Vert Hori Vert Hori Vert

1 44 .16 QP - 32.2 -7.9 - 243 40.0 - 15.7
2 97.92 QP - 34.7 -11.4 - 23.3 43.5 - 20.2
3 136.32 QP 30.4 33.3 =71 23.3 26.2 43.5 20.2 17.3
4 193.92 QP 311 31.5 -8.5 22.6 l 23.0 43.5 20.9 20.5
5 205.44 QP 32.6 33.1 -8.7 23.9 244 - 43.5 19.6 19.1
6 224.64 QP 36.2 35.2 -7.9 28.3 27.3 46.0 17.7 18.7
7 288.00 QP 39.9 33.5 -5.4 34.5 281 46.0 1.5 17.9
8 595.20 QP 271 244 3.3 30.4 27.7 46.0 15.6 18.3
9 633.60 QP 27.8 245 4.2 32.0 28.7 46.0 14.0 17.3
10 940.80 QP 21.6 20.9 9.1 30.7 v 30.0 46.0 15.3 16.0
11 1056.00 PEK 37.4 36.6 -4.0 33.4 32.6 . 74.0 40.6 41.4
12 1056.00 AVG 27.7 27.2 -4.0 23.7 23.2 54.0 30.3 30.8
13 * 2390.00 PEK 43.0 43.8 3.7 46.7 47.5 74.0 27.3 26.5
14 * 2390.00 AVG 28.7 28.7 3.7 324 324 54.0 21.6 21.6
15~ 2491.97 PEK 43.3 43.2 3.8 471 47.0 74.0 26.9 27.0
16 * 2491.97 AVG 28.8 28.8 3.8 32.6 v 32.6 54.0 21.4 21.4
17 4801.20 PEK 39.0 40.4 7.7 46.7 48.1 - 74.0 27.3 25.9
18 4801.20 AVG 32.2 34.9 7.7 39.9 42.6 54.0 141 11.4
19 4882.00 PEK 35.0 36.0 7.8 42.8 43.8 74.0 31.2 30.2
20 4882.00 AVG 26.3 26.2 7.8 341 34.0 54.0 19.9 20.0
21 5601.40 PEK 37.0 37.5 9.2 46.2 46.7 74.0 27.8 27.3
22 5601.40 AVG 28.0 28.5 9.2 37.2 v 37.7 54.0 16.8 16.3
23 6401.60 PEK 38.3 40.0 9.8 481 49.8 . 74.0 259 24.2
24 6401.60 AVG 29.5 33.2 9.8 39.3 43.0 54.0 14.7 11.0
25 7323.00 PEK 34.5 34.9 13.0 47.5 47.9 74.0 26.5 26.1
26 7323.00 AVG 25.5 24.7 13.0 38.5 37.7 54.0 15.5 16.3
27 9764.00 PEK 34.7 34.7 17.2 51.9 51.9 74.0 221 221
28 9764.00 AVG 24.7 25.0 17.2 419 l 42.2 54.0 121 11.8

Note.

* : Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode DH5, 2480 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 25, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 23.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 68.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No. [I,:vrleHc;] Detector [-dBuV] [I?jaé:/trt])qa [d-BuV/m] [dll?:iun\1/i/tm] | [dB]
Hori Vert Hori Vert Hori Vert

1 44 .16 QP - 32.8 -7.9 - 24.9 40.0 - 15.1
2 97.92 QP - 35.1 -11.4 - 23.7 43.5 - 19.8
3 136.32 QP 30.5 33.4 =71 23.4 26.3 43.5 201 17.2
4 193.92 QP 311 31.5 -8.5 22.6 l 23.0 43.5 20.9 20.5
5 205.44 QP 325 33.0 -8.7 23.8 243 - 43.5 19.7 19.2
6 224.64 QP 36.3 35.0 -7.9 28.4 271 46.0 17.6 18.9
7 288.00 QP 39.9 33.3 -5.4 34.5 27.9 46.0 1.5 18.1
8 595.20 QP 27.0 24 .4 3.3 30.3 27.7 46.0 15.7 18.3
9 633.60 QP 27.8 244 4.2 32.0 28.6 46.0 14.0 17.4
10 940.80 QP 21.7 20.8 9.1 30.8 v 29.9 46.0 15.2 16.1
11 1056.00 PEK 37.8 371 -4.0 33.8 33.1 . 74.0 40.2 40.9
12 1056.00 AVG 27.4 27.2 -4.0 23.4 23.2 54.0 30.6 30.8
13 * 2483.50 PEK 431 44 1 3.8 46.9 47.9 74.0 271 26.1
14 * 2483.50 AVG 30.0 30.1 3.8 33.8 33.9 54.0 20.2 201
15 2499.21 PEK 41.9 42.8 3.8 45.7 46.6 74.0 28.3 27.4
16 2499.21 AVG 33.3 334 3.8 371 v 37.2 54.0 16.9 16.8
17 2505.74 PEK 48.3 48.5 3.9 52.2 52.4 - 74.0 21.8 21.6
18 2505.74 AVG 291 29.0 3.9 33.0 32.9 54.0 21.0 211
19 4801.20 PEK 39.6 40.1 7.7 47.3 47.8 74.0 26.7 26.2
20 4801.20 AVG 33.8 34.4 7.7 41.5 421 54.0 12.5 11.9
21 4960.00 PEK 36.0 36.6 7.9 43.9 44.5 74.0 30.1 295
22 4960.00 AVG 26.6 26.6 7.9 34.5 v 34.5 54.0 19.5 19.5
23 5601.40 PEK 37.3 37.9 9.2 46.5 471 . 74.0 27.5 26.9
24 5601.40 AVG 28.7 29.8 9.2 37.9 39.0 54.0 16.1 15.0
25 6401.60 PEK 38.2 39.7 9.8 48.0 495 74.0 26.0 24.5
26 6401.60 AVG 29.4 32.6 9.8 39.2 42.4 54.0 14.8 11.6
27 7440.00 PEK 33.6 34.4 13.6 47.2 48.0 74.0 26.8 26.0
28 7440.00 AVG 24.2 24.3 13.6 37.8 l 37.9 54.0 16.2 16.1
29 9920.00 PEK 33.5 33.3 17.6 51.1 50.9 - 74.0 22.9 23.1
30 9920.00 AVG 241 241 17.6 41.7 41.7 54.0 12.3 12.3

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode 2-DH5, 2402 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 24.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 70.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No. [I,:vrleHc;] Detector [-dBuV] [I?jaé:/trt])qa [d-BuV/m] [dll?:iun\1/i/tm] | [dB]
Hori Vert Hori Vert Hori Vert

1 44 .16 QP - 325 -7.9 - 246 40.0 - 15.4
2 97.92 QP - 35.0 -11.4 - 23.6 43.5 - 19.9
3 136.32 QP 30.4 33.4 =71 23.3 26.3 43.5 20.2 17.2
4 193.92 QP 30.9 31.6 -8.5 22.4 l 231 43.5 211 20.4
5 205.44 QP 32.6 33.2 -8.7 23.9 245 - 43.5 19.6 19.0
6 224.64 QP 36.0 35.1 -7.9 28.1 27.2 46.0 17.9 18.8
7 288.00 QP 39.8 33.7 -5.4 34.4 28.3 46.0 11.6 17.7
8 595.20 QP 26.9 24.2 3.3 30.2 27.5 46.0 15.8 18.5
9 633.60 QP 27.6 243 4.2 31.8 28.5 46.0 14.2 17.5
10 940.80 QP 21.5 20.6 9.1 30.6 v 29.7 46.0 15.4 16.3
11 1056.00 PEK 37.0 36.5 -4.0 33.0 32.5 . 74.0 41.0 41.5
12 1056.00 AVG 27.5 27.2 -4.0 23.5 23.2 54.0 30.5 30.8
13 2346.25 PEK 55.9 55.1 3.7 59.6 58.8 74.0 14.4 15.2
14 2346.25 AVG 28.4 28.4 3.7 321 32.1 54.0 21.9 21.9
15* 2385.52 PEK 57.3 57.4 3.7 61.0 61.1 74.0 13.0 12.9
16* 2385.52 AVG 28.7 28.7 3.7 324 v 324 54.0 21.6 21.6
17 4801.20 PEK 39.1 40.4 7.7 46.8 48.1 - 74.0 27.2 25.9
18 4801.20 AVG 32.5 34.4 7.7 40.2 421 54.0 13.8 11.9
19 4804.00 PEK 35.4 35.1 7.7 431 42.8 74.0 30.9 31.2
20 4804.00 AVG 25.8 25.6 7.7 33.5 33.3 54.0 20.5 20.7
21 5601.40 PEK 37.5 37.7 9.2 46.7 46.9 74.0 27.3 271
22 5601.40 AVG 28.7 28.6 9.2 37.9 v 37.8 54.0 16.1 16.2
23 6401.60 PEK 37.8 39.1 9.8 47.6 48.9 . 74.0 26.4 251
24 6401.60 AVG 28.8 324 9.8 38.6 42.2 54.0 15.4 11.8
25 7206.00 PEK 35.0 34.8 12.6 47.6 47.4 74.0 26.4 26.6
26 7206.00 AVG 25.5 25.5 12.6 38.1 38.1 54.0 15.9 15.9
27 9608.00 PEK 33.5 33.7 171 50.6 50.8 74.0 23.4 23.2
28 9608.00 AVG 24.5 24.5 171 41.6 l 41.6 54.0 12.4 12.4
29 19216.00 PEK 36.4 35.6 10.3 46.7 45.9 - 74.0 27.3 28.1
30 19216.00 AVG 25.6 25.7 10.3 35.9 36.0 54.0 18.1 18.0

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode 2-DH5, 2441 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 24.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 70.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No.| el | Detector | MBI | Fector | [uvml | Lmk |
Hori Vert Hori Vert Hori Vert

1 4416 QP - 324 -7.9 - 24.5 40.0 - 15.5
2 97.92 QP - 35.1 -11.4 - 23.7 43.5 - 19.8
3 136.32 QP 30.5 33.0 =71 23.4 25.9 43.5 201 17.6
4 193.92 QP 31.0 31.7 -8.5 22.5 23.2 43.5 21.0 20.3
5 205.44 QP 32.7 33.4 -8.7 24.0 24.7 43.5 19.5 18.8
6 224.64 QP 36.2 35.2 -7.9 28.3 27.3 46.0 17.7 18.7
7 288.00 QP 39.8 . 33.6 -5.4 34.4 28.2 46.0 11.6 17.8
8 595.20 QP 27.0 24.2 v 3.3 30.3 27.5 46.0 15.7 18.5
9 633.60 QP 27.7 245 4.2 31.9 28.7 46.0 141 17.3
10 940.80 QP 21.8 20.7 9.1 30.9 29.8 46.0 15.1 16.2
11 1056.00 PEK 36.8 36.3 -4.0 32.8 32.3 74.0 41.2 41.7
12 1056.00 AVG 27.3 27.2 -4.0 23.3 23.2 54.0 30.7 30.8
13 2345.06 PEK 54.9 55.8 3.7 58.6 59.5 74.0 15.4 14.5
14 2345.06 AVG 28.3 28.4 v 3.7 32.0 321 54.0 22.0 21.9
15* 2388.42 PEK 58.0 59.3 3.7 61.7 63.0 74.0 12.3 11.0
16* 2388.42 AVG 28.6 28.7 3.7 32.3 324 54.0 21.7 21.6
17 4801.20 PEK 39.4 39.1 7.7 471 46.8 74.0 26.9 27.2
18 4801.20 AVG 33.9 324 7.7 41.6 401 54.0 12.4 13.9
19 4882.00 PEK 35.4 . 35.9 7.8 43.2 43.7 74.0 30.8 30.3
20 4882.00 AVG 26.2 26.2 l 7.8 34.0 34.0 54.0 20.0 20.0
21 5601.40 PEK 37.3 37.6 9.2 46.5 46.8 74.0 27.5 27.2
22 5601.40 AVG 28.0 28.5 9.2 37.2 37.7 54.0 16.8 16.3
23 6401.60 PEK 38.1 39.8 9.8 47.9 49.6 74.0 261 24 .4
24 6401.60 AVG 29.3 32.7 9.8 391 425 54.0 14.9 11.5
25 7323.00 PEK 34.3 34.0 13.0 47.3 47.0 74.0 26.7 27.0
26 7323.00 AVG 24.6 24.5 v 13.0 37.6 37.5 54.0 16.4 16.5
27 9764.00 PEK 34.0 34.1 17.2 51.2 51.3 74.0 22.8 22.7
28 9764.00 AVG 24.9 24.9 17.2 421 421 54.0 11.9 11.9
29 19528.00 PEK 355 35.9 10.6 46.1 46.5 74.0 27.9 27.5
30 19528.00 AVG 25.3 25.6 10.6 35.9 36.2 54.0 18.1 17.8

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode 2-DH5, 2480 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 24.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 70.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin

No. Freq. D " [dBuV] Factor [dBuV/m] Limit [dB]
° i etecto Hori Vert el 28] Hori Vert (el 2] Hori Vert
1 44.16 QP - 32.1 -7.9 - 242 40.0 - 15.8
2 97.92 QP - 35.2 -11.4 - 23.8 43.5 - 19.7
3 136.32 QP 30.4 334 -7.1 23.3 26.3 43.5 20.2 17.2
4 193.92 QP 31.0 31.8 -8.5 22.5 23.3 43.5 21.0 20.2
5 205.44 QP 32.6 33.2 -8.7 23.9 24.5 43.5 19.6 19.0
6 224.64 QP 36.1 | 35.0 -7.9 28.2 271 46.0 17.8 18.9
7 288.00 QP 39.9 335 | -54 34.5 28.1 46.0 11.5 17.9
8 595.20 QP 26.9 241 3.3 30.2 27.4 46.0 15.8 18.6
9 633.60 QP 27.7 24.3 4.2 31.9 28.5 46.0 141 17.5
10 940.80 QP 21.6 21.0 9.1 30.7 30.1 46.0 15.3 15.9
11 1056.00 PEK 36.4 36.8 -4.0 324 32.8 74.0 41.6 41.2
12 | 1056.00 AVG 273 | 27.2 -4.0 23.3 23.2 54.0 30.7 30.8
13 | 2343.98 PEK 54.2 511 | 37 57.9 54.8 74.0 16.1 19.2
14 | 2343.98 AVG 28.3 28.2 3.7 32.0 31.9 54.0 22.0 22.1
15* | 2387.11 PEK 57.7 57.0 3.7 61.4 60.7 74.0 12.6 13.3
16* | 2387.11 AVG 28.5 28.5 3.7 32.2 32.2 54.0 21.8 21.8
17* | 2483.50 PEK 47.5 48.7 3.8 51.3 52.5 74.0 22.7 21.5
18* | 2483.50 AVG 306 | 31.1 3.8 34.4 34.9 54.0 19.6 19.1
19 | 2502.35 PEK 49.8 50.8 3.9 53.7 54.7 74.0 20.3 19.3
20 | 2502.35 AVG 28.9 29.1 3.9 32.8 33.0 54.0 21.2 21.0
21 | 4801.20 PEK 39.0 39.6 7.7 46.7 47.3 74.0 27.3 26.7
22 | 4801.20 AVG 32.4 33.7 7.7 40.1 41.4 54.0 13.9 12.6
23 | 4804.00 PEK 35.0 35.5 7.7 42.7 43.2 74.0 31.3 30.8
24 | 4804.00 AVG 25.8 25.8 7.7 33.5 33.5 54.0 20.5 20.5
25 | 5601.40 PEK 37.3 377 | 9.2 46.5 46.9 74.0 27.5 271
26 | 5601.40 AVG 28.0 29.4 9.2 37.2 38.6 54.0 16.8 15.4
27 | 6401.60 PEK 38.1 38.7 9.8 47.9 48.5 74.0 26.1 25.5
28 | 6401.60 AVG 29.6 31.2 9.8 394 41.0 54.0 14.6 13.0
29 | 7206.00 PEK 34.9 35.6 12.6 47.5 48.2 74.0 26.5 25.8
30 | 7206.00 AVG 255 | 255 12.6 38.1 38.1 54.0 15.9 15.9
31 | 9608.00 PEK 33.0 333 | 171 50.1 50.4 74.0 23.9 23.6
32 | 9608.00 AVG 24.5 24 .4 171 41.6 41.5 54.0 12.4 12.5
33 | 19840.00 PEK 35.9 35.8 11.0 46.9 46.8 74.0 271 27.2
34 | 19840.00 AVG 25.3 25.3 11.0 36.3 36.3 54.0 17.7 17.7

Note.

* : Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode 3-DH5, 2402 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 24.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 70.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No.| el | Detector | MBI | Fector | [uvml | Lmk |
Hori Vert Hori Vert Hori Vert

1 4416 QP - 32.3 -7.9 - 24.4 40.0 - 15.6
2 97.92 QP - 32.5 -11.4 - 211 43.5 - 22.4
3 136.32 QP 31.8 33.4 =71 24.7 26.3 43.5 18.8 17.2
4 193.92 QP 31.1 32.2 -8.5 22.6 23.7 43.5 20.9 19.8
5 205.44 QP 32.8 32.7 -8.7 241 24.0 43.5 19.4 19.5
6 224.64 QP 37.4 35.7 -7.9 29.5 27.8 46.0 16.5 18.2
7 288.00 QP 40.1 . 34.1 -5.4 34.7 28.7 46.0 11.3 17.3
8 595.20 QP 26.1 24.0 v 3.3 29.4 27.3 46.0 16.6 18.7
9 633.60 QP 26.8 241 4.2 31.0 28.3 46.0 15.0 17.7
10 940.80 QP 22.4 211 9.1 31.5 30.2 46.0 14.5 15.8
11 1056.00 PEK 37.0 36.8 -4.0 33.0 32.8 74.0 41.0 41.2
12 1056.00 AVG 27.4 27.2 -4.0 23.4 23.2 54.0 30.6 30.8
13 2343.35 PEK 54.0 55.4 3.7 57.7 59.1 74.0 16.3 14.9
14 2343.35 AVG 28.7 28.8 v 3.7 32.4 32.5 54.0 21.6 21.5
15* 2387.96 PEK 58.4 58.3 3.7 62.1 62.0 74.0 11.9 12.0
16* 2387.96 AVG 29.5 29.4 3.7 33.2 33.1 54.0 20.8 20.9
17 4801.20 PEK 38.6 39.1 7.7 46.3 46.8 74.0 27.7 27.2
18 4801.20 AVG 31.0 32.3 7.7 38.7 40.0 54.0 15.3 14.0
19 4804.00 PEK 35.7 . 35.6 7.7 43.4 43.3 74.0 30.6 30.7
20 4804.00 AVG 26.2 26.0 l 7.7 33.9 33.7 54.0 201 20.3
21 5601.40 PEK 37.5 37.9 9.2 46.7 471 74.0 27.3 26.9
22 5601.40 AVG 28.2 28.9 9.2 37.4 38.1 54.0 16.6 15.9
23 6401.60 PEK 37.7 40.4 9.8 47.5 50.2 74.0 26.5 23.8
24 6401.60 AVG 29.6 33.8 9.8 394 43.6 54.0 14.6 10.4
25 7206.00 PEK 35.8 35.3 12.6 48.4 47.9 74.0 25.6 26.1
26 7206.00 AVG 25.8 25.7 v 12.6 38.4 38.3 54.0 15.6 15.7
27 9608.00 PEK 34.6 34.1 171 51.7 51.2 74.0 22.3 22.8
28 9608.00 AVG 24.6 24.6 171 41.7 41.7 54.0 12.3 12.3
29 19216.00 PEK 36.3 36.1 10.3 46.6 46.4 74.0 27.4 27.6
30 19216.00 AVG 25.6 25.7 10.3 35.9 36.0 54.0 18.1 18.0

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Report No. : 14080363JMA-001 Original: September 24, 2014
FCC ID: K44471200

Operating mode 3-DH5, 2441 MHz
Location Matsuda No.4 Test Site
30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz
Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014

Temperature 23.0, 24.0, 21.0, 24.0 [degree C]

Humidity variation 60.0, 70.0, 64.0, 70.0 [%]

Test Engineer Shiro Kobayashi

Reading Emission Level Margin
No.| el | Detector | MBI | Fector | [uvml | Lmk |
Hori Vert Hori Vert Hori Vert

1 4416 QP - 325 -7.9 - 24.6 40.0 - 15.4
2 97.92 QP - 34.3 -11.4 - 22.9 43.5 - 20.6
3 136.32 QP 30.8 33.5 =71 23.7 26.4 43.5 19.8 171
4 193.92 QP 31.2 31.4 -8.5 22.7 22.9 43.5 20.8 20.6
5 205.44 QP 32.3 33.1 -8.7 23.6 244 43.5 19.9 19.1
6 224.64 QP 36.3 35.1 -7.9 28.4 27.2 46.0 17.6 18.8
7 288.00 QP 39.7 . 33.1 -5.4 34.3 27.7 46.0 11.7 18.3
8 595.20 QP 26.9 24.2 v 3.3 30.2 27.5 46.0 15.8 18.5
9 633.60 QP 27.5 24.0 4.2 31.7 28.2 46.0 14.3 17.8
10 940.80 QP 21.7 20.9 9.1 30.8 30.0 46.0 15.2 16.0
11 1056.00 PEK 36.9 37.3 -4.0 32.9 33.3 74.0 411 40.7
12 1056.00 AVG 27.3 27.2 -4.0 23.3 23.2 54.0 30.7 30.8
13 2342.88 PEK 52.1 53.0 3.7 55.8 56.7 74.0 18.2 17.3
14 2342.88 AVG 28.7 28.7 v 3.7 32.4 324 54.0 21.6 21.6
15* 2385.86 PEK 56.8 56.9 3.7 60.5 60.6 74.0 13.5 13.4
16* 2385.86 AVG 28.9 28.9 3.7 32.6 32.6 54.0 21.4 21.4
17 4801.20 PEK 39.1 40.7 7.7 46.8 48.4 74.0 27.2 25.6
18 4801.20 AVG 32.5 34.2 7.7 40.2 41.9 54.0 13.8 121
19 4882.00 PEK 35.4 . 35.9 7.8 43.2 43.7 74.0 30.8 30.3
20 4882.00 AVG 26.3 26.2 l 7.8 341 34.0 54.0 19.9 20.0
21 5601.40 PEK 37.2 37.9 9.2 46.4 471 74.0 27.6 26.9
22 5601.40 AVG 281 291 9.2 37.3 38.3 54.0 16.7 15.7
23 6401.60 PEK 37.5 39.8 9.8 47.3 49.6 74.0 26.7 24 .4
24 6401.60 AVG 28.7 33.0 9.8 38.5 42.8 54.0 15.5 11.2
25 7323.00 PEK 34.7 34.5 13.0 a47.7 47.5 74.0 26.3 26.5
26 7323.00 AVG 24.8 24.8 v 13.0 37.8 37.8 54.0 16.2 16.2
27 9764.00 PEK 34.1 34.7 17.2 51.3 51.9 74.0 22.7 221
28 9764.00 AVG 25.0 251 17.2 42.2 42.3 54.0 11.8 11.7
29 19528.00 PEK 35.9 36.4 10.6 46.5 47.0 74.0 27.5 27.0
30 19528.00 AVG 25.4 25.6 10.6 36.0 36.2 54.0 18.0 17.8

Note.

* . Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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Operating mode 3-DH5, 2480 MHz

Location Matsuda No.4 Test Site

30 — 1000 MHz, 2 -3 GHz, 1-2, 3-18 GHz, 18 — 25 GHz

Test date
Sep. 1, 2014, Aug. 26, 2014, Aug. 29, 2014, Aug. 26, 2014
Temperature 23.0, 24.0, 21.0, 24.0 [degree C]
Humidity variation 60.0, 70.0, 64.0, 70.0 [%]
Test Engineer Shiro Kobayashi
Reading Emission Level Margin
Freq. [dBuV] Factor [dBuV/m] Limit [dB]
No. Detector
i Hori Vert el 28] Hori Vert (el 2] Hori Vert
1 4416 QP - 32.30 -7.90 - 24.40 40.00 - 15.60
2 97.92 QP - 35.10 | -11.40 - 23.70 43.50 - 19.80
3 136.32 QP 30.70 | 33.70 -7.10 23.60 | 26.60 43.50 19.90 16.90
4 193.92 QP 31.20 | 31.50 -8.50 22.70 | 23.00 43.50 20.80 | 20.50
5 205.44 QP 32.60 | 33.20 -8.70 23.90 | 24.50 43.50 19.60 19.00
6 224.64 QP 36.20 | 35.20 -7.90 28.30 | 27.30 46.00 17.70 18.70
7 288.00 QP 39.80 | 33.20 | -5.40 34.40 | 27.80 46.00 11.60 18.20
8 595.20 QP 26.70 | 24.10 3.30 30.00 | 27.40 46.00 16.00 18.60
9 633.60 QP 27.70 | 24.30 4.20 31.90 | 28.50 46.00 14.10 17.50
10 940.80 QP 21.60 | 20.60 9.10 30.70 | 29.70 46.00 15.30 16.30

1056.00 PEK 36.90 | 37.20 -4.00 32.90 | 33.20 74.00 41.10 | 40.80

—_—
—_

12 | 1056.00 AVG 27.30 | 27.20 | -4.00 23.30 | 23.20 54.00 30.70 | 30.80
13 | 2342.96 PEK 50.90 | 54.50 | 3.70 54.60 | 58.20 74.00 19.40 | 15.80
14 | 2342.96 AVG 28.60 | 28.80 3.70 32.30 | 32.50 54.00 21.70 | 21.50

15* | 2386.11 PEK 56.20 | 58.40 3.70 59.90 | 62.10 74.00 14.10 11.90

16* | 2386.11 AVG 28.80 | 29.00 3.70 32.50 | 32.70 54.00 2150 | 21.30

17* | 2483.50 PEK 49.70 | 47.20 3.80 53.50 | 51.00 74.00 20.50 | 23.00

18* | 2483.50 AVG 30.10 | 30.30 3.80 33.90 | 34.10 54.00 20.10 | 19.90

19 | 2500.97 PEK 50.30 | 52.30 3.90 54.20 | 56.20 74.00 19.80 | 17.80

20 | 2500.97 AVG 29.50 | 29.50 3.90 33.40 | 33.40 54.00 20.60 | 20.60

21 | 4801.20 PEK 38.60 | 40.10 7.70 46.30 | 47.80 74.00 27.70 | 26.20

22 | 4801.20 AVG 31.50 | 34.20 7.70 39.20 | 41.90 54.00 14.80 12.10

23 | 4960.00 PEK 36.00 | 36.10 7.90 43.90 | 44.00 74.00 30.10 | 30.00

24 | 4960.00 AVG 26.80 | 26.70 7.90 34.70 | 34.60 54.00 19.30 | 19.40

25 | 5601.40 PEK 37.20 | 37.70 | 9.20 46.40 | 46.90 74.00 2760 | 27.10

26 | 5601.40 AVG 28.30 | 28.90 9.20 37.50 | 38.10 54.00 16.50 | 15.90

27 | 6401.60 PEK 38.40 | 39.70 9.80 48.20 | 49.50 74.00 2580 | 24.50

28 | 6401.60 AVG 29.90 | 32.50 9.80 39.70 | 42.30 54.00 14.30 11.70

29 | 7440.00 PEK 34.10 | 34.00 | 13.60 | 47.70 | 47.60 74.00 26.30 | 26.40

30 | 7440.00 AVG 2440 | 2440 13.60 | 38.00 | 38.00 54.00 16.00 16.00

31 | 9920.00 PEK 34.10 | 34.20 | 1760 | 51.70 | 51.80 74.00 2230 | 22.20

32 | 9920.00 AVG 2410 | 24.10 17.60 | 41.70 | 41.70 54.00 12.30 12.30

33 | 19840.00 PEK 35.80 | 35.90 11.00 | 46.80 | 46.90 74.00 27.20 | 2710

34 | 19840.00 AVG 2530 | 2540 11.00 | 36.30 | 36.40 54.00 17.70 | 17.60

Note.
* : Band Edge of Restrict Band
- : Measurement limit

Any Spurious emissions higher than the frequency reported in the table above were not detected during
the measurement.
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9.7 Band Edge of Authorized Frequency Band

Regulations FCC Part15C §15.247 (d)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure
1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the measurement instrument for the following setting:

RBW : 100 kHz

VBW : 300 kHz

Span : 20 MHz

Detector : Peak

Sweep Time : Auto

Correction Factor : Input Cable loss and Attenuator
Trace mode : Max Hold

3. Allow trace to fully stabilize.
Use the peak marker function to determine the maximum power level in any 100 kHz band
segment within in-band emission.
5. Use the marker function to ensure that the band edge level of the authorized frequency band
was attenuated by at least the minimum requirements specified.
6. Band Edge Measurement data correction;
Limit [dBm] = Peak level within in-band emission [dBm] - 20 [dB]
Margin [dB] = Limit [dBm] — Band edge Level [dBm]
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Test Result

Location Matsuda No.4 Test Site

Test date Sep.9, Sep. 11, 2014
Temperature 23.0 23.6 [degree C]
Humidity variation 45.0 54.0 [%]

Test Engineer

Shiro Kobayashi

Operating mode

DH5, Hopping OFF

= Peak level . Band edge .
req. S o Limit Margin
[MHZ] within in-band emission [dBm] level [dB]
[dBm] [dBm]
2400 -1.210 -21.210 -52.289 31.079
2483.5 -0.574 -20.574 -51.718 31.144
Operating mode DH5, Hopping ON
Freq. - 'Peak 2l — Limit Send edge Margin
[MHZ] within in-band emission [dBm] level [dB]
[dBm] [dBm]
2400 -1.281 -21.281 -51.835 30.554
2483.5 -0.787 -20.787 -49.755 28.968
Operating mode 2-DH5, Hopping OFF
Freq. - 'Peak level . Limit ZEm R Margin
[MHZ] within in-band emission [dBm] level [dB]
[dBm] [dBm]
2400 -1.210 -21.210 -52.289 31.079
2483.5 -0.574 -20.574 -51.718 31.144
Operating mode 2-DH5, Hopping ON
Freq. ithi .Pegk Igvel _— Limit Bar|1d e?ge Margin
[MHz] within in-band emission [dBm] eve [dB]
[dBm] [dBm]
2400 -3.020 -23.020 -50.650 27.630
2483.5 -2.681 -22.681 -50.716 28.035
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Operating mode 3-DH5, Hopping OFF
Peak level . Band edge .
[II:\;eH(l] within in-band emission [blg]r::] level M[?jrg]m
[dBm] [dBm]
2400 -2.779 -22.779 -49.577 26.798
2483.5 -2.145 -22.145 -49.916 27.771
Operating mode 3-DH5, Hopping ON
Peak level . Band edge .
[II:\;eH(l] within in-band emission [blg]r::] level M[?jrg]m
[dBm] [dBm]
2400 -2.805 -22.805 -51.479 28.674
2483.5 -2.375 -22.375 -51.269 28.894

Spectrum Plots
See ANNEX A.6
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9.8 Spurious RF Conducted Emissions
Regulations FCC Part15C §15.247 (d)

Test Method/Guide FCC Public Notice DA 00-705

Test Procedure
1. The EUT and test instrument were set up as shown on section 10.1.

2. Adjust the measurement instrument for the following setting:

RBW : 100 kHz

VBW : 300 kHz

Span : Set span to encompass the spectrum to be examined
Detector : Peak

Sweep Time : Auto

Correction Factor : Input Cable loss and Attenuator

Trace mode : Max Hold, Allow trace to fully stabilize.

3. Use the marker function to ensure that the amplitude of all unwanted emissions outside of the

authorized frequency band is attenuated by at least the minimum requirements specified.

Spectrum Plots
See ANNEX A.7
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9.9 AC Conducted Emissions

Original: September 24, 2014

Regulations

FCC Part15C §15.207

Test Method/Guide

ANSI C63.4-2003

Test Procedure

1. The EUT and test instrument were set up as shown on section 10.3.

2. The spectrum analyzer is controlled by the computer program to sweep the frequency range to be

measured, then spectrum chart is plotted out to find the worst emission.

At least six highest spectrum are measured in quasi-peak and average (if necessary) using the
CISPR Receiver.

3. Adjust the test instrument for the following setting:

Frequency Instruments Detector RBW VBW
QP
0.15-30 MHz CISPR Receiver 9 kHz N/A
AVG
6. Measurement data correction;
Emission Level [dBuV] = Reading [dBuV] + Factor [dB]
Margin [dB] = Limit [dBuV] — Emission Level [dBuV]
* Factor = LISN Factor + Cable loss + Attenuator
Test Result
Test date Oct. 03, 2012
Location Matsuda No.4 Test Site
Temperature 23.0 [degree C]
Humidity variation 540  [%] Turntable
Test Engineer Shiro Kobayashi
Operating mode DH5, Hopping ON
Reading Factor ET'eSVSélon Margin
Freq [dBuV] [dB] Limit [dB]
No. [MHz] Detector [dBuV] [dBuV/m]
L1 L2 L1 L2 L1 L2 L1 L2

1 0.1500 QP 37.5 37.7 10.0 10.0 47.5 47.7 66.0 18.5 18.3

2 0.2000 QP 35.3 35.3 10.1 10.1 45.4 45.4 63.6 18.2 18.2

3 0.3000 QP 29.7 29.6 10.1 10.1 39.8 39.7 60.2 20.4 20.5

4 0.5000 QP 20.7 20.3 10.1 101 30.8 30.4 56.0 25.2 25.6

5 1.1088 QP 7.8 7.5 10.2 10.2 18.0 17.7 56.0 38.0 38.3

6 1.8120 QP -7.9 -6.4 10.3 10.3 2.4 3.9 56.0 53.6 52.1

7 3.2800 QP -8.7 -8.7 10.4 10.4 1.7 1.7 56.0 54.3 54.3
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Operating mode

2-DH5, Hopping ON

Reading Factor ETiesVSeiFn o Margin
No. [';Arf'g] Detector e =) [E12]) [dBuV] [dll_;"urr\]/'/tm] [dB]
L1 L2 L1 L2 L1 L2 L1 L2
1 0.1500 QP 374 | 374 10.0 | 10.0 | 474 | 474 66.0 18.6 | 18.6
2 0.2000 QP 353 | 354 10.1 10.1 454 | 455 63.6 18.2 | 18.1
3 0.3000 QP 298 | 29.7 10.1 10.1 39.9 39.8 60.2 20.3 | 204
4 0.5000 QP 20.8 | 20.5 | 1041 10.1 30.9 30.6 56.0 251 254
5 1.1088 QP 7.9 7.5 10.2 | 10.2 18.1 17.7 56.0 379 | 383
6 1.8120 QP -7.6 -6.3 10.3 | 10.3 2.7 4.0 56.0 53.3 | 52.0
7 3.2800 QP -8.3 -8.5 104 | 104 2.1 1.9 56.0 53.9 | 54.1
Operating mode 3-DH5, Hopping ON
Reading Factor ETLSVS;?n o Margin
No. [Il?/lrl?lg] Detector e &) [dBuV] [dll;un\]/lltm] €l
L1 L2 L1 L2 L1 L2 L1 L2
1 0.1500 QP 376 | 37.6 10.0 | 10.0 | 476 | 47.6 66.0 184 | 184
2 0.2000 QP 353 | 354 10.1 10.1 454 | 455 63.6 18.2 | 18.1
3 0.3000 QP 299 | 30.1 10.1 10.1 40.0 | 40.2 60.2 20.2 | 20.0
4 0.5000 QP 20.7 | 20.7 10.1 10.1 30.8 30.8 56.0 252 | 252
5 1.1088 QP 8.6 7.6 10.2 | 10.2 18.8 17.8 56.0 372 | 38.2
6 1.8120 QP -7.2 -6.1 10.3 | 10.3 3.1 4.2 56.0 529 | 51.8
7 3.2800 QP -8.7 -9.0 104 | 104 1.7 1.4 56.0 543 | 54.6
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SECTION 10. LIST AND DIAGRUM OF MEASURING INSTRUMENTS

Original: September 24, 2014

Test instruments are calibrated according to Quality Manual and Calibration Rules of Intertek Japan K.K.

10.1 RF Conducted

Measurement Instruments

Instrument Model No. Serial No. Manufacturer Intce?l\}al E‘f)feerci:g(\j/e
Spectrum Analyzer N9030A MY 52350520 Agilent 1Y Mar.31, 2015
20 dB Attenuator 8493C 78585 Agilent 1Y Dec.31, 2014
Coaxial Cable SUCOFLEX 104PE | 94703/4PE SUHNER 1Y Dec.31, 2014
Measurement Equipment Configuration
Spectrum
EUT Attenuator A?]alyzer
Coaxial Cable
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10.2 Radiated Emission

Measurement Instruments

Original: September 24, 2014

Instrument Model No. Serial No. Manufacturer Imcffr'l\}al EFf)feer(i:(t)ige
30 — 1000 MHz

Broad Band Antenna VULB9168 111 Schwarzbeck 1Y Jul.30, 2015
Amplifier 8447D 1937A02669 Hewlett Packard 1Y Aug.31, 2015
6dB Attenuator 6806.17.AC E04AT3RB HUBER+SUHNER 1Y Aug.31, 2015
Step Attenuator 8494A 1510A08521 Hewlett Packard 1Y Aug.31, 2015
Coaxial Cable (R1) RG214HF(9.0m) MTS04R3-1 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R2) 8D-2W(15.0m) MTS04R3-2 Intertek 1Y Aug.31, 2015
Coaxial Cable (R3) RG214HF(2.0m) MTS04R3-3 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R4) RG214HF(0.4m) MTS04R3-4 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R5) RG214HF(0.4m) MTS04R3-5 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R6) RG214HF(1.5m) MTS04R3-6 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R7) RG214HF(1.5m) MTS04R3-7 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R8) RG214HF(1.5m) MTS04R3-8 SUHNER 1Y Aug.31, 2015
Coaxial Cable (R9) RG214HF(6.0m) MTS04R3-9 SUHNER 1Y Aug.31, 2015
Test Receiver I(EFSir?nware Version 1.21) 842123/007 Rohde & Schwarz 1Y Mar.31, 2015
RF Switch(1) MP59B M21448 ANRITSU 1Y Aug.31, 2015
RF Switch(2) ACX-150-1 E04301501 Intertek 1Y Aug.31, 2015
Site Attenuation - - - 1Y May.31, 2015
Above 1000 MHz

Double Ridged Antenna | 3115 2568 EMCO 1Y Oct.31, 2014
Notch Filter BRM50702 1M1 Micro-Tronics 1Y Dec.31, 2014
3dB Attenuator 6803.17.B EOOAT3GA SUNNER 1Y Apr.30, 2015
6dB Attenuator 6806.17.B EOOAT6GA SUNNER 1Y Apr.30, 2015
Amplifier TPAO118-30 950186 TOYO Corporation 1Y Apr.30, 2015
Coaxial Cable (R11) SUCOFLEX 104(6.0m) | 64611/4PE SUNNER 1Y Apr.30, 2015
Coaxial Cable (R12) SUCOFLEX 104(1.0m) | 94703/4PE SUNNER 1Y Dec.31, 2014
Coaxial Cable (R13) SUCOFLEX 104(1.0m) | 64587/4PE SUNNER 1Y Apr.30, 2015
Coaxial Cable (R14) 5B-048-98-98-6000 120315 Candox 1Y Aug.31, 2014
\';'V;:L”Fﬁgfm”;ﬁﬁer MLA-18265-B03-30 1694440 TSJ 1Y Sep.30, 2014
Spectrum Analyzer N9030A MY52350520 Agilent 1Y Mar.31, 2015

Common

Testing Software

emiT (Version 3,0,0,0)
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Measurement Instruments Configurations

Diagram of the measurement instruments ( 30-1000 MHz )

Joint
ATT Connector = — RF RF
P Amplifier Switch Switch Receiver
RO —R1 R2 R3[ATT | R4 R5| (1) |R6| (2) [R7
Spectrum
Antenna R8 Analyzer

Diagram of the measurement instruments ( 2000 - 3000 MHz)

6dB ATT.
:| Amplifier Spectrum
R11 R12 Analyzer
Antenna

Diagram of the measurement instruments ( 1000- 2000 and 3000 — 18000 MHz)

3dB ATT.
 —— Notch Filter | Amplifier Spectrum
R13 R11 | Analyzer

Antenna

Diagram of the measurement instruments ( 18000 - 25000 MHz)

Spectrum
R14 Analyzer

Antenna
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EUT set-up as per standard

Rear of EUT to be flushed

with rear of table top

Original: September 24, 2014

A

0.8m
10 cm Non-conductive

/' table \
) 7
)

© Intertek Japan K.K.
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80 cm to

ground

plane
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10.3AC Line Conducted Emission

Measurement Instrument

Original: September 24, 2014

. Cal. Effective
Instrument Model No. Serial No. Manufacturer Interval period
LISN(EUT) ESH2-Z5 882395/019 Rohde & Schwarz 1Y Jun. 30, 2015
10dB LISN Pad CFA-01 EO4AT10B TAMAGAWA 1Y Jun. 30, 2015
50Q Termination 65BNC-50-0-2/133NE EO3TRM50C SUHNER 1Y Aug. 31, 2015
Coaxial Cable (C1) 3D-2W(5.0m) MTS04CSR-1 Intertek 1Y Aug. 31, 2015
Coaxial Cable (C2) RG-5A/U(4.0m) MTS04CSR-2 | Intertek 1Y Aug. 31, 2015
Coaxial Cable (C3) RG214HF(1.5m) MTS04CSR-3 | SUHNER 1Y Aug. 31, 2015
Coaxial Cable (C4) RG214HF(1.5m) MTS04CSR-4 | SUHNER 1Y Aug. 31, 2015
Coaxial Cable (C5) RG214HF(1.5m) MTS04CSR-5 | SUHNER 1Y Aug. 31, 2015
Test Receiver ES.S . 842123/007 Rohde & Schwarz 1Y Mar. 30, 2015
(Firmware Version 1.21)
RF Switch(1) MP59B M21448 ANRITSU 1Y Aug. 31, 2015
RF Switch(2) ACX-150-1 E04301501 Intertek 1Y Aug. 31, 2015
Testing Software emiT (Version 3,0,0,0) - - - -
Measurement Instruments Configurations
Joint
ATT. Connector
RF RF
LISN || D Switch Switch Receiver
C1 C2 (1) C3 2) C4
| SPECHTUM
c5 Analyzer
Test setup as per standard
Tl el e 1
| Shielded 1
| Room |
| /1 Non-conductive table 1
| Rearof EUT tobe flushed 1 m ) 1
| With rear of table top ¥ 1
1 80 cm to ground !
1 , plane I
| F 1
1 80 cm |
1 AMN 1
| 50uH//500 (4] |
| L |
1 |
| / I
1, . 40 cm to vertical ! /7
| ~»Bonded to horizontal reference plane 1,
4

© Intertek Japan K.K.
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ANNEX
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A. HARD COPY OF SPECTRUM PLOTS
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A.1 20 dB Bandwidth
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DH5

2-DH5

2402 MHz

2402 MHz

ey —

2.5 P44 S %, 0

[EETE:
Canter Freq 2802000000 GH1 Radie S1d- None

Center Freq 2.-102[”]0000 GHz
Trig: Frea Run

— AvgiHold: 100041000
#Atar: 10 4B

M Gaiact o Radis Davice: BTS

Ref -10.00 dBm

#Res BW 30 kHz

Occupled Bandwidth Total Power -14.5 dBm

851.51 kHz
Transmit Freq Error
x dB Bandwidth

OBW Power 99.00 %

-20.00 dB

ey —

Center Freq 2.-102[”]0000 GHz

IF Gais L aw

Ref -10.00 dBm

#Res BW 30 kHz

Occupled Bandwidth

Canter Freq: 2.402000000 GHz
Trig: Fras Run AvgiHold: 100011000

@httar: 10 4B Radis Davice: BTS

#VBW 100 kHz

Total Power -15.9 dBm

1.1982 MHz

Transmit Freq Error
x dB Bandwidth

=191 Hz
1.341 MHz xdB

OBW Power 99.00 %

-20.00 dB

2441 MHz

st S v heabyres  (ogered TW
0 L X207 ey 8, 20
Canter Freq: 2441000000 GH1. Radis Std- None
=e= Trig:Free Run AvgiHold: 100041000
#Atten: 10 4B

Center Freq ?_.dAHIZIIZICIﬂOlJ GHz

IF Gais L aw Radis Davice: BTS

Ref -10.00 dBm

#Res BW 30 kHz #VBW 100 kHz

Occupled Bandwidth Total Power -14.4 dBm
852.59 kHz
231 Hz OBW Power

955.5 kHz xdB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq
2441000000 GHz

ey —

-Swaap Time 3.20 ms

IF Gais L aw

Ref -10.00 dBm

[center 2.441 GHz
#Res BW 30 kHz

Occupled Bandwidth

120501 S
Canter Freq: 2.449000000 GHz Radie S1d- None
: Fras Run Avgiiold: 100011000

@httar: 10 4B Radis Davice: BTS

#VBW 100 kHz

Total Power -15.8 dBm

1.2004 MHz

Transmit Freq Error
x dB Bandwidth

-1.241 kHz
1.343 MHz xdB

OBW Power 99.00 %

-20.00 dB

2480 MHz

2480 MHz

epherd s by rer sl
D E 121020 P S %, 2114
Center Freq 2.480000000 GHz GHz Radis Std: None
— AvgiHold: 100041000
#Atten: 10 4B

M Gaiact o Radis Davice: BTS

[center 2.48 GHz
#Res BW 30 kHz

#VBW 100 kHz

Occupled Bandwidth Total Power -13.9 dBm
851.00 kHz
=190 Hz OBW Power

955.5 kHz xdB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

ey —

Center Freq ?_.dBDEIIZICIﬂOlJ GHz

#Res BW 30 kHz

Occupled Bandwidth

12001 P S 05, 14

Radis Std None ST

 4B0000000 GHI
Avgiiold: 100011000
Radie Davice: BTS

#VBW 100 kHz

Total Power -15.2 dBm

1.1994 MHz

Transmit Freq Error
x dB Bandwidth

-1.268 kHz
1.342 MHz xdB

OBW Power 99.00 %

-20.00 dB
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3-DH5

2402 MHz

ey —

Center Freq 2.402000000 GHz

IF Gais L aw

Ref -10.00 dBm

;‘-‘fﬁes BW 30 kHz

Occupled Bandwidth

-
#httar: 10 4B

#VBW 100 kHz

Total Power

1.2003 MHz

Transmit Freq Error 583 Hz
1.330 M

% dB Bandwidth

OBW Power
xdB

1348 S 05, 14
Radie Std- None

Center Freq
2402000000 GHz

-15.6 dBm

99.00 %
-20.00 dB

2441 MHz

ey —

Center Freq ?_.-i-HIZIIZIﬂﬂOO GHz

IF Gais L aw

Ref -10.00 dBm

fce
[#Res BW 30 kHz

Occupled Bandwidth

= Trig:Free Run

Canter Freq: 2.440000000 GHz

#httar: 10 4B

#VBW 100 kHz

Total Power

1.2023 MHz

Transmit Freq Error
x dB Bandwidth

-1.462 k
1.333 mi

OBW Power
xdB

12347100 Sy 05, 14
Radie S1d- None

Avgiiold: 100011000

Radie Davice: BTS

Center Freq
2441000000 GHz

-15.4 dBm

99.00 %
-20.00 dB

ey —

Center Freq Z.dBIZIIZIIZIﬂlJIJO GHz

3
IF Gais L aw

= Trig:Free Run

Canter Freq: 2.460000000 GHz

#httar: 10 4B

Ref -10.00 dBm

;‘-‘fﬁes BW 30 kHz

Occupled Bandwidth

#VBW 100 kHz

Total Power

1.1988 MHz

Transmit Freq Error 1.186 kH:
1.335 M

% dB Bandwidth

OBW Power
xdB

1235 064 Sy 35, 2014
Radie S1d- None

Avgiiold: 100011000

Radie Davice: BTS

Center Freq
2480000000 GHz

-14.9 dBm

99.00 %
-20.00 dB
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A.2 Maximum Peak Output Power
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DH5

2-DH5

2402 MHz

2402 MHz

Avg Type: Log-Pwr
1001100

Ref 0,00 dBm

|
|
|
|
|
!
F.
|
|

Center 2402000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.53 ms (1001 pts)

st Compieted T

e —==

Avg Type: Log-Pur
1001100

Ref 0,00 dBm

|
|
|
|
|
|
|
|

Center 2402000 GHz " Span 7.000 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.00 ms (1001 pts)

2441 MHz

2441 MHz

Marker 1 2.441160000000 GHz Avg Type: Log-Pwr
FHD: Wi Ly AvgiHold> 1001100
I Gain:Low

Ref 0,00 dBm

Center 2.441000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.53 ms (1001 pts)

e —==

Marker 1 A 2.441063000000 GHz Avg Typa: Log-Pur
iFa Lyt 1T Mgl 1001100
I Gain:Low

Center 2441000 GHz " Span 7.000 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.00 ms (1001 pts)

2480 MHz

2480 MHz

Marker 1 2.480145000000 GHz Avg Type: Log-Pwr
PRI Wide Ly i “ AorptatsK0INe.
1 Gain:Low w

Ref 0,00 dBm

e

i
|
|
|
%
f
|

Center 2480000 GHz p
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.53 ms (1001 pts)

e —==

Marker 1 A 2.4301700DDDU GHz Avg Typa: Log-Pur
PNO: Fast Lyt T - Mgl 1001100
I Gain:Low

Ref 0,00 dBm
— <D
|
| -
|
|
|
|

Center 2480000 GHz " Span 7.000 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.00 ms (1001 pts)
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3-DH5
2402 MHz

e

Marker 1 A 2.4020800EIEIEIEI GHz Avg Typa: Log-Pur
Trig: Fros Run AvgiHobd> 1001100

PHD: Fast Ly
IF Gain:Liw Attur: 10 dB

Ref 0,00 dBm

Center 2. (-"l ™ ) - )
#Res B 2.0 MHz #VBW 50 MHz

2441 MHz

e

Marker 1 A 2.4410:500EIEIEIEI GHz Avg Type: Log-Pwr Peak Search
Trig: Fros Run AvgiHobd> 1001100

Fast Ly
IF Gain:Liw Attur: 10 dB

Ref 0,00 dBm

Center 2.441000 GHz ) - N - - ~ Span 7.000 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.00 ms (1001 pts)
uz s

2480 MHz

e

Marker 1 A 2.479951000000 GHz Avg Typa: Log-Pur
- Trig: Fros Run AvgiHobd> 1001100

Fast Ly
IF Gain:Liw Attur: 10 dB

Ref 0,00 dBm

N ~ Span 7.000 MHz
#VBW 50 MHz Sweep 1.00 ms (1001 pts)
uz s
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A.3 Carrier Frequency Separation
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DHS5

2-DH5

2402 MHz

2402 MHz

Marker 1 A 1.000000000 MHz Avg Type: Log-Pwr
PHG: Wede g, 17 Frow Run AvgiHold> 1001100
I Gain:Low Attar: & dB

Center 2.402500 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.53 ms (1001 pts)

e

Marker 1 A 1.000000000 MHz
PR

Avg Type: Log-Pur
" Trig: Fras Run AvgiHold> 1001100

Wi Ly
IF Gain:Liw Attar: & dB

Center 2402500 GHz
#Res BW 100 kHz

Span 5.000 MHz
#VBW 300 kHz Sweep 2.53 ms (1001 pts)

2441 MHz

2441 MHz

Marker 1 A 1.000000000 MHz Avg Type: Log-Pwr
PHG: Wede g, 17 Frow Run AvgiHold> 1001100
I Gain:Low Attar: & dB

Center 2441000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.53 ms (1001 pts)

e

Marker 1 A 1.000000000 MHz

Avg Type: Log-Pur

PHG: Wede g, 17 Frow Run Avgiold> 100100
F Gain:Low Aitar: & dB

Span 5.000 MHz
#VBW 300 kHz Sweep 2.53 ms (1001 pts)

2480 MHz

2480 MHz

Marker 1 A 1.000000000 MHz Avg Type: Log-Fwr
T

S Trig:Free Run AvgiHold> 1001100
Attar: & dB

Span 5.000 MHz
#VBW 300 kHz Sweep 2.53 ms (1001 pts)

e

Marker 1 A -1.000000000 MHz
:

Avg Type: Log-Pur

S Trig:Free Run AvgiHobd> 1001100
Attar: & dB

Span 5.000 MHz
#VBW 300 kHz Sweep 2.53 ms (1001 pts)
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3-DH5
2402 MHz

e

Marker 1 A 1.000000000 MHz Avg Typa: Log-Pur
PH: Wets g, 17 Fres Run AvgiHobd> 1001100
I Gain:Low Attarc 6 dB

Ref -10.00 dBm

Center 2.402500 GHz ) ” - - ~ Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.53 ms (1001 pts)

2441 MHz

e

Marker 1 A 1.000000000 MHz Avg Typa: Log-Pur
» Trig: Fras Run AvgiHobd> 1001100

Wi Ly
IF Gain:Liw Attar: § dB

Ref -10.00 dBm

P ey LTyt | L - L T
#Res BW 100 kHz #VBW 300 kHz Sweep 2.53 ms (1001 pts)

2480 MHz

epherd S v by e Sy 54 — =

Marker 1 A 1.000000000 MHz Avg Typa: Log-Pur
TR0 Wb : AvgiHobd> 1001100
I Gain:Low

Ref -10.00 dBm

| K

Center 2479500 GHz ) - -~ ~ Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.53 ms (1001 pts)
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A.4 Number of Hopping Frequency
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DH5_1

2-DH5_1

Center Freq 2.411000000 GHz
PN Wets e, 1T Frew Run
1 Gain:Low Attar: & dB

Ref -15.00 dBm

Center 241100 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr
AvgHold>5TRT

Span 30,00 MHz
Sweep 1.00 ms (1001 pts)

e

Center Freq
2411000000 GHz

f—]

StartFreq
2396000000 GHz

L lif )
Center 2.41100 GHz
#Res BW 1.0 MHz

Center Freq 2.411000000 GHz
PO

Avg Type: Log-Pwr
AvgiHold>aTRT

Center Freq
2411000000 GHz

p—]

StartFreq
2396000000 GHz

Span 30,00 MHz
Sweep 1.00 ms (1001 pts)

¥ Trig: Fras Run
Attar: & dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
AvgHold>5TRT

e

Center Freq
2441000000 GHz

StartFreq

Center Freq 2.441000000 GHz
&l

Avg Type: Log-Pwr

¥ Trig: Fras Run AvgiHold>aTRT

Center Freq
2441000000 GHz

e

StartFreq

#VBW 3.0 MHz

Trig: Fras Run

PHO: Wi Ly
IF Gain:Liw Attar: & dB

Cente:

2 z
#Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr
AvgHold>5TRT

Span 30,00 MHz
Sweep 1.00 ms (1001 pts)

e

Center Freq
2471000000 GHz

p—]

StartFreq

Center Freq 2.471000000 GHz
PN

Avg Type: Log-Pwr
] AvgiHold>aTRT
Attar: & dB

Span 30,00 MHz
Sweep 1.00 ms (1001 pts)
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e

Center Freq ?..-Hﬂ:ll:lﬂﬂlm GHz
- ¥ Trig: Froe Run

Wi Ly
IF Gain:Liw Attar: § dB

Ref -15.00 dBm

{ G I
|
-_.J;"J_l';] ]
Center 241100 GHz
#Res BW 1.0 MHz

usa i/ Alignment Compileted

#VBW 3.0 MHz

Avg Type: Log-Pwr
AvgiHold>aTRT

" Span 30,00 MHz
Sweep 1.00 ms (1001 pts)
s

e

Center Freq ?_.dAHIZIIZICIﬂOO GHz

¥ Trig:Fres Run

W Gain:Low ©Atter: 6 4B

Ref -15.00 dBm

Center 244100 GHz
#Res BW 1.0 MHz

usa i/ Alignment Compileted

#VBW 3.0 MHz

Avg Type: Log-Pwr
AvgiHold>aTRT

Center Freq
2441000000 GHz,

p—]

StartFreq|
2426000000 GHz

" Span 30,00 MHz
Sweep 1.00 ms (1001 pts)

e

Center Freq ?_.dTiﬂﬂﬂﬂlJO GHz
PN Wets e, 17 Fres Run
1 Gain:Low Attarc 6 dB

Ref -15.00 dBm

Center 247100 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz

Avg Type: Log-Pwr
AvgiHold>aTRT

Center Freq
2471000000 GHz

p—]

StartFreq|
2456000000 GHz

Stop Freq|
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A.5 Time of Occupancy
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DH1

2-DH1

Marker 1 A 398,925 ps

Center 2.441000000 GHz
Res BW 1.0 MHz

PHO: Wide —&
IF Gain:Liw

¢ 1
TrigDelay. AT70rs  Avg Type: Log-Fwr
= Trig: Vides
Attar: 6 4B

Sweep 75000 ps (10001 pts)

#VBW 3.0 MHz

e

Marker 1 4 313.050 ps
PHO: Wida ~
IF Gain:L ow

41000000 GHz
Res BW 1.0 MHz

== Trig: Vides

#VBW 3.0 MHz

Trig Delay: 1128 s Avg Type: Log-Pur

Sweep 5000 ps (10001 pts)

DH3

2-DH3

Marker 1 4 1.65480 ms

Center 1000000 GHz
Res BW 1.0 MHz

PHO: Wide —&
IF Gain:Liw

Trig Delay: 4841 in  Avg Type: Log-Pwr
e Trig: Vides
Atterc & 4B

P
Sweep 3.000 ms (10001 pts)

#VBW 3.0 MHz

PO Wede
IF Gain:Liw

Trig Delay: 3004 jn Avg Type: Log-Pur
e Trig: Vides
Atterc & 4B

I

10f2]

DH5

2-DH5

Marker 1 4 2.90280 ms

Center 1000000 GHz
Res BW 1.0 MHz

PHO: Wids =
IF Gain:Liw

Trig Delay: £70.9 s Avg Type: Log-Pwr
i
Attar: & dB

B ) B " SpanOhz
#VBW 3.0 MHz Sweep 4.000 ms (10001 pts)

e

Marker 14 1.56120 ms

L
Center
Res BW 1.0 MHz

41000000 GHz

Trig Delay: -260.8 s Avg Type: Log-Pur
== Trig: Vides
Attar: & dB

Sweep 2,000 ms (10001 pts)

#VBW 3.0 MHz
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3-DH1

g S i Ay per - Samepd S
Marker 1 & 277.650 ps Trig Delay. 1518 s Avg Type: Log-Pur

FHO: Wide ~= 17 Video
5 Gain:Low Aitar: & dB

Ref -10.00 dBm

M

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

g S i Ay per - Samepd S
Marker 1 A 693.800 ps Tiaatar 1411 Ava Type: LogPar
:Vides

FHO: Wi~ 17
1 Gain:Low Attarc 6 4B

Ref -10.00 dBm

Center 2441000000 GHz ) ) ] ~ Span0Hz
Res BW 1.0 MHz #VBW 3.0 MHz 1.000 ms (10001 pts)

3-DH5

g S i Ay per - Samepd S
Marker 1 & 1.10936 ms Trig Delay, 236.1 s Avg Type: Log-Pwr

FHO: Wide ~= 17 Video
5 Gain:Low Aitar: & dB

Ref -10.00 dBm

Center 2441000000 GHz ) ) B
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.533 ms (10001 pts)
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A.6 Band Edge of Authorized Frequency Band
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DH5, Hopping OFF

2400 MHz

Avg Type: Log-Pur
AvgiHold> 1001900

Ref 10.00 dBm

enter 2,39500 GHz
#Res BW 100 kHz

1

Marker 7 2.4835

enter 248850 GHz
Res BW 100 kHz

2483.5 MHz

e

Avg Type: Log-Pur
AvgiHold> 1001900

Ref 10.00 dBm

2400 MHz

Marker 2 2.400000000000 GHz Avg Type: Log-Pur
100100

Ref 10.00 dBm

a3 i o o B et

enter 2,39500 GHz
#Res BW 100 kHz

1

Marker 2 2.483500000000 GHz

2483.5 MHz

e

Avg Type: Log-Pur
AvgiHold> 1001900

Ref 10.00 dBm

A A P R S i P e N e L A b S

enter 248950 GHz
#Res BW 100 kHz

2400 MHz

Display Line -22.73 dBm

Ref 10.00 dBm

v
it

enter 2,39500 GHz Span 20.00 MH.

#Res BW 100 kHz

Sweep 2.00 msll.onm pts|

1

2483.5 MHz

Avg Type: Log-Pur
AvgiHold> 1001900

Ref 10.00 dBm

enter 248950 GHz
#Res BW 100 kHz

usal L File <PICTURE PNG> saved
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2-DH5, Hopping ON

2400 MHz

Marker 3 Avg Type: Log-Pwr
Avgioid> 1001100

Ref 10.00 dBm

P

enter 2,39500 GHz
#Res BW 100 kHz

2483.5 MHz

e

Marker 7 2.4835 Avg Type: Log Pwr
. AvgiHold> 1001100

Ref 10.00 dBm
1

enter 248850 GHz
Res BW 100 kHz

2400 MHz

Marker 3 2.388434000000 GHz Avg Typa: Log-Pur
] 4001100

Ref 10.00 dBm

[Center 2.39500 GHz Span 20,00 MHZ]
[#Res BW 100 kHz Sweep 2.00 ms (10001 pts]

2483.5 MHz

e

Marker 2 2.483500000000 GHz Avg Typa: Log-Pur
Wide Ly 11 Mgl 1001100

Ref 10.00 dBm

S ot A e

|Center 248850 GHz
[#Res BW 100 kHz #VBW 300 kHz

2400 MHz

Ref 10.00 dBm

]

A it Mt A Do el B

enter 2,39500 GHz Span 20.00 MH.
#Res BW 100 kHz Sweep 2.00 ms (10001 pts|

2483.5 MHz

Avg Type: Log-Pur
AvgiHold> 1001900

L]

AL 0 18 A it s st e s

enter 248950 GHz
#Res BW 100 kHz
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A.7 Spurious RF Conducted Emissions
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DH5, Hopping ON

e

Marker 3 3.778200000000 GHz AvgTypeilogPur Marker 1 8.170600000000 GHz Avg Type: Log Pwr
) AvgiHobd> 1001100 C Fant, Ly : AvgiHobd> 1001100
IF Gain:Low

_Re!' 1_0._00 dBm i - i —— _Re!' 1_0._00 dBm

z
#VBW 300 kHz W 3 #VBW 300 kHz

44 994 dBm |

9-13GHz 13-17 GHz

e

Marker 1 14.306800000000 GHz Avg Type: Log-Pur
PMD: Tast e T - AvgiHold: ST/00
I Gain:Low

Avg Type: Log-Pur
AvgiHold> 1001900

-é_ —
-
i

_Re!' 1_0._0“ dBm .Re!' 1.0..0D dBm

oL

&

2
SI%I

enter 11,000 GHz Span 4.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 384 ms (40001 pts|

Sweep 384 ms (40001 pts|

44430 dBm|

S35 1 Alignment Completed [

17 -21 GHz 21 -25 GHz

Avg Type: Log-Pur
AvgiHold> 1001900

Avg Type: Log-Pur
AvgiHold> 1001900

|

| SelectMarker,

_Re!' 1_0._0“ dBm .Re!' 1.0..0D dBm

oL

Deita

e

Fixed:

e

on

—
enter 19.000GHz  5pan 4,000 GHzj[FIEEIEES enter 23.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 384 ms (40001 pts| ‘Res BW 100 kHz

7
#VBW 300 kHz Sweep 384 ms (40001 pts|
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2-DH5, Hopping ON

Marker 4 3.782800000000 GHz
PH

IF Gain:Low

Ref 10.00 dBm

#VBW 300 kHz

Avg Type: Log-Pur
AvgiHold> 1001900

" Stop 5.000 GHz,
Sweep 384 ms (40001 pts|

PR Fast
IF Gain:Liw

Ref 10.00 dBm

enter 7.000 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pur
AvgiHold> 1001900

Ref 10.00 dBm

enter 11.000 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pur
AvgiHold> 1001900

Span 4.000 GHz
Sweep 384 ms (40001 pts|

13-

e

ter Freq 15.000000000 GHz
PO Fast
W Gain:Luw

Ref 10.00 dBm

#VBW 300 kHz

17 GHz

Avg Type: Log-Pur
AvgiHold> 1001900

Center Freq
16000000000 GHz/

p—]

StartFreq
13000000000 GHz|

17 -

ter Freq 19.000000000 GHz
53

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

21 GHz

Avg Type: Log-Pur
00100

Span 4.000 GHz
Sweep 384 ms (40001 pts|

Center Freq
19.000000000 GHz

p—]

StartFreq
17.000000000 GHz|

21 -

e

ter Freq 23.000000000 GHz

PR Fast
IF Gain:Liw

Ref 10.00 dBm

enter 23.000 GHz
#Res BW 100 kHz

#VBW 300 kHz

25 GHz

Avg Type: Log-Pur
00100

Span 4.000 GHz
Sweep 384 ms (40001 pts|
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3-DH5, Hopping ON

Marker 4 3803200000000 GHz

Sfast e TrigFres Run
I Gain:Low Aitan: 20 dB

Ref 10.00 dBm

{Start 1.000 GHz

Avg Type: Log-Pur
AvgiHold> 1001900

Stop 5.000 GHz
Sweep 384 ms (40001 pts|

MikrRefLvi enter 7

#Res BW 100 kHz

5-9GHz

Avg Type: Log-Pur
AvgiHold> 1001900

Y Trig: Fres Run
Attar: 20 dB

PNO: Fast L)
IF Gain:Liw

Ref 10.00 dBm

00 GHz Span 4.000 GHz|

#VBW 300 kHz

Sweep 384 ms (40001 pts|

[

9-13GHz

PO Fast Cp)
IF Gain:Low

Ref 10.00 dBm

enter 11.000 GHz
#Res BW 100 kHz

Avg Type: Log-Pur
AvgiHold> 1001900

Span 4.000 GHz enter 1

Sweep 384 ms (40001 pts|

Marker 1 15.054900000000 GHz

#Res BW 100 kHz

13-17 GHz

e

Avg Type: Log-Pur
PN fat e T AvgiHold> 100100
W Gain:Low.

Ref 10.00 dBm

000 GHz Span 4.000 GHz|

Sweep 384 ms (40001 pts|

Trig: Fras Run
0: Fast Ly
Attar: 20 dB

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pur
AvgiHold> 1001900

enter 7
#Res BW 100 kHz

Span 4.000 GHz
Sweep 384 ms (40001 pts|

21 -25 GHz

Avg Type: Log-Pwr
rig: Fras Run AvgiHobd> 1001100

» T
Atter: 20 dB

Ref 10.00 dBm

000 GHz Span 4.000 GHz|

#VBW 300 kHz Sweep 384 ms (40001 pts|

Center Freq
23000000000 GHz/

p—]
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B. PHOTOGRAPHS OF EMISSION SET-UP
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A.2.1 Radiated Spurious Emissions

Note : Maintaining 10cm spacing between all the equipment cabinets.
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A.2.2 AC Conducted Emissions

§ s e
AT
i

-’:“{

Note : Maintaining 10cm spacing between all the equipment cabinets.
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